
Dr. Srikant Nagulapalli, I.A.S., 

Commissioner,  
Capital Region Development 
Authority & Capital Area  
(AP CRDA & CA), AMARAVATI 
Vijayawada. 

 

Phone:+918662577475 
Fax: +918662577357 

Mobile:+917095599001 
Email: ceo.crda@ap.gov.in 

Website: www.crda.ap.gov.in 
Address: CRDA Office, 

Governorpet, Vijayawada-2. 

 
 

Member Secretary, 
State Level Environment Impact Assessment Authority, 
A3, Industrial Estate, Sanatnagar, 
HYDERABAD – 500 018 
 

Rc. No. 1389 (3)/ LSE/ APCRDA/ 2016 dt.  27 .04.2016 
 
Dear Sir, 
 
 Sub: APCRDA & CA – Expansion and modification Interim Government Complex Buildings 

at Amaravati City, Guntur District, AP  – Application for Amendment to Environmental 
[...]
To mitigate the impact of SPM (dust), the following measures are recommended for 
implementation. 

4.2.1.1 Dust Control Plan 

The most cost-effective dust suppressant is water, because a source of water tends to be 
readily available on a construction site. Water can be applied using water trucks, 
handheld sprays and automatic sprinkler systems. The total area on which vehicle 
movement is anticipated during construction phase is 32960 sq. m. Considering 10 l 
water per sq. m. for dust suppression, 329 KLD water will be utilized for dust suppression 

Furthermore, incoming loads could be covered to avoid loss of material in transport, 
especially if material is transported off-site. 

Table 4.1: Dust Control Plan 

Fugitive Dust Source Category Dust Control Actions 
Earth-moving (1a) For any earth moving, which is more than 30 m 

from all property lines, watering must be done 
as necessary to prevent visible dust generation 
from exceeding 100 m in length in any 
direction. 

Disturbed surface areas (except 
completed grading areas) 

(2a) Apply dust suppression in sufficient quantity 
and frequency to maintain a stabilised surface. 

(2b) Areas, which cannot be stabilised as 
evidenced by wind driven dust water at least 
twice per day to at least 80% of the 
unstabilised area. 

Disturbed surface areas 
(completed grading areas) 

(2c) Apply water to at least 80% of all inactive 
accessible disturbed surface areas on a daily 
basis when there is evidence of wind driven 
fugitive dust. 

Inactive disturbed surface areas (3a) Apply dust suppressants in sufficient quantity 
and frequency to maintain a stabilised surface; 
or 

(3b) Utilise any combination of control actions 2c, or 
3a such that, in total, they apply to all inactive 
disturbed surface areas. 

Unpaved roads (4a) Water all roads used for any vehicular traffic at 
least twice per day of active operations; or 

(4b) Water all roads used for any vehicular traffic 
once daily and restrict vehicle speed to 15 
kmph. 

Open storage piles (5a) Apply water to at least 80% of the surface 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 35 

Fugitive Dust Source Category Dust Control Actions 
areas of all open storage piles on a daily basis 
when there is evidence of wind driven fugitive 
dust; or 

(5b) Install a three-sided enclosure with walls with 
no more than 50% porosity that extends, at a 
minimum, to the top of the pile. 

Track-out control (6a) Downwash of trucks (especially tyres) prior to 
departure from site. 

4.2.1.2 Procedural Changes to Construction Activities 

Table 4.2: Procedural Changes to Construction Activities 

Description of the activity Change effected 

Electrically operated machinery 

Using electrically operated construction machinery is 
the best way to avoid external pollution produced by 
diesel engines. This procedural change reduces 
problems related to emission, idling and maintenance. 

Emission Control and 
Maintenance 

The diesel generators used on site, in case of power 
failure, are maintained properly. 

Reduction of On-site 
Construction Time 

Rapid on-site construction shall reduce the duration of 
traffic interference and therefore, reduce emissions 
from traffic delay. Off-site fabrication of structural 
components, if possible, will also enhance the quality 
of work, as the production takes place in controlled 
settings and external factors such as weather and 
traffic do not interfere. 

4.2.2 Operation Phase: 

To mitigate the impact of pollutants from diesel generator sets and vehicular traffic during 
operational phase, the following measures are recommended for implementation: 

(a) Air pollution control measures for DG sets. 
i. Use of good quality fuel with low sulphur content. 
ii. Periodic maintenance of DG sets as per defined schedule of 

manufacturer. 
iii. Stack height-18m. 

(b) Vehicle emission controls and alternatives; 
i. Flow of Vehicle: Sudden acceleration or de-acceleration of vehicles 

produces more pollution than a vehicle maintaining a constant speed. 
Smoother flow of traffic within the parking area of the Interim 
Government Complex Building would ensure lesser pollution from the 
vehicles. 

ii. Entry and Exit of Vehicles: Two entry and exit with dedicated 
pedestrian entry as well as pathway for smooth vehicle movement. 

iii. Idling: The parking area should carry signs warning the vehicle 
driver against idling within the parking lot. 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 36 

iv. Traffic Management Team: A team of trained staff should be 
appointed for monitoring traffic movement inside the parking space 
and at entrance and exit points of the premises. 

Greenbelt Development 

Increasing vegetation in the form of greenbelt is one of the preferred methods to mitigate 
air pollution. Plants generate oxygen, serve as a sink for pollutants, reduce the flow of 
dust and reduce noise pollution. The following table indicates various species to be used 
to reduce air pollution. 

Table 4.3: Plant Species for Air Pollution Abatement  

In IGC area 

S. No Name of Tree Number of trees 
1 Jacaranda mimosifolia 59 
2 Bauhinia blakeana 61 
3 Couropita guianensis 66 
4 Schefflera actinophylla 67 
5 Anthocephalus cadamba 90 
6 Erythrina crista galli 45 
7 Lagerstroemia speciosa 44 
8 Michaelia champaka 648 
9 Xanthostemon chrysanthus 403 

TOTAL 1483 

In public facility area total trees of approximately 777 as per below details 

 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 37 

4.3 NOISE CONTROL AND MANAGEMENT 

4.3.1 Construction Phase: 

The construction stage causes an increase in ambient noise levels within a radius of 200 m, 
which would occur due to traffic movement and construction equipment. The particular 
location of the building ensures that there are no receptors within 500 m radius of the 
project boundary, for the noise pollution produced by the construction activity. Thus, the 
noise generated would mainly affect the workers on project site. 
Hearing Protection: Earplugs shall be provided to those working very close to the noise 
generating machinery. 
Noise Reduction: Strict Safety, Health and Environment (SHE) codes for construction shall 
be implemented. Any noise generating activity shall be avoided as far as possible. 

4.3.2 Operational Phase 

Possible mitigation measure for further reduction of noise could include: 

• An acoustic enclosure for the DG sets will be provided as required in the Power 
Generator MoEF notification. 

• Strict adherence to maintenance schedule of generators, as specified by vendors. 

• Staff to use earplugs inside DG room. 

• Anti honking sign boards will be placed in the parking areas and on entry and exit 
points. 

4.4 WASTEWATER TREATMENT AND MANAGEMENT 

4.4.1 Construction Phase: 

To prevent degradation and maintain the quality of the water source, adequate control 
measures have been proposed to check the surface run-off, as well as uncontrolled flow 
of water into any water body. Following management measures are suggested to protect 
the water quality during the construction phase. 

• Avoid excavation during monsoon. 

• All contaminants including oil and fuel storage shall be provided on impervious 
flooring. 

• Any wash off from the oil/grease handling area or workshop shall be drained through 
impervious drains. Oil and grease traps are constructed and water is allowed to leave 
the site only after passing through them. 

• No discharge of wastewater to soil and ground water body. 

• On-site collection and settling of storm water, prohibition of equipment wash downs 
and prevention of soil loss and toxic releases from the construction site are necessary 
to minimize water pollution. 

• All stacking and loading areas should be provided with proper drains equipped with 
baffles to prevent run off from the site to enter any water body. 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 38 

80 KLD of domestic waste water/ sewage will be generated during the construction 
phase. This will be treated using septic tanks and soak pits. The arrangement of 
temporary labour camps, the toilet blocks and septic tanks is shown in Fig-4-1. 

 

 

Fig 4-1: Temporary Labour Camp 

4.4.2 Operation Phase: 

Water conservation and development measures need to be taken including all possible 
potential for reuse and recycling of water. These could be in the form of the following. 

4.4.3 Wastewater Treatment Plant 

The wastewater generated during the operational phase will be 780  KLD. For treatment 
of sewage, STP of 1000 KLD capacity will be provided. The sewage treatment will be 
carried out using Activated sludge process, the treatment and disposal will be designed 
as follows 

Treatment process  

The treatment process is aimed to convert the influent quality into the required quality 
standards so that the treated effluent can be re-used for non-potable uses such as 
Cooling Towers Gardening/Horticulture/Flushing or disposal to the public drain. It is 
proposed to perform the treatment of the effluent by the biological aerobic process. The 
process is designed to induce the growth of bacteria, which by physical and physio-
chemical action retain the organic pollution and live on it.  

Different components of the plant 
 
In the proposed treatment scheme the following component units shall be provided.  

• Equalization sump [Two Parts] 
• Submersible type raw effluent re-lifts pumps – 3 nos. 
• Aeration Tanks 
• Treated effluent storage tanks, secondary clarifier, chlorine contact and sludge 

holding tanks. 
• Filter feed pump. 
• Sludge return pump. 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 39 

• Sludge holding tank of required capacity. 
• Sludge de-watering & handling apparatus 
• Ultra filtration Equipments. 

 
Process description 
 

The effluent from all the contributing units shall be brought by pipe to the underground 
Equalization tank. From the equalization tank the wastewater will be pumped via three 
submersible solids handling pumps (2 working + 1 standby) into equalisation tank 300 KL 
capacity at grade level.  

In the aeration tank, wastewater will be mixed with microorganisms in the presence of 
dissolved oxygen. Microorganisms will assimilate organic impurities. The mixed liquor 
suspended solids (MLSS) will be maintained at levels of 3500 mg/lit to 4000 mg/lit. The 
bottom of the aeration tank will have positive displacement (roots type) air blowers (1 
working + 1 standby) located outside the tank. Submerged air diffusers will provide mixing 
and oxygen for the needs of microorganisms. 

The blowers will be sized to maintain dissolved oxygen level in the aeration tank of 
approximately 2 mg/lit. 

Excess sludge will be taken periodically into sludge holding tank. In this tank sludge will 
be aerated for self-stabilization. The final sludge will be dried and shall be collected in 
HDPE bags and used as manure for horticultural purposes.  

4.4.4 Minimizing Water Consumption 

Water consumption will be minimized by a combination of water saving devices and other 
domestic water conservation measures.  

4.4.5 Domestic and Commercial Usage 

• Use of water efficient plumbing fixtures. Water efficient plumbing fixtures use less 
water with no marked reduction in quality and service. 

• Leak detection and repair techniques. 

• Sweep with a broom and pan where possible, rather than hose down for external 
areas. 

• Meter water usage, employ measurement and verification methods. Monitoring 
water use is a precursor for management. 

• Awareness campaign to disseminate knowledge on strategies and technologies 
that can be caused for water conservation. 

4.4.6 Horticulture 

• Drip irrigation and controlled tap system shall be used for the lawns and other green 
area. Drip irrigation can save between 15-40% of the water use, compared with other 
watering techniques. 

• Plants with similar water requirements shall be grouped on common zones to match 
precipitation heads and emitters. 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 40 

• Use of low-volume, low-angle sprinklers for lawn areas. 

• Select controllers with adjustable watering schedules and moisture sensors to 
account for seasonal variations and calibrate them during commissioning. 

• Selecting a drought resistant grass and using lawn chemicals and fertilizer sparingly 
also reduces watering needs. 

• Place 3 to 5 in. of mulch on planting beds to minimize evaporation. 

4.4.8 Storm Water Management 

As discussed earlier, most of the storm water produced on site will be harvested for 
ground water recharge, thus proper management of this resource is must to ensure that it 
is free of contamination. Contamination of storm water is possible from the following 
sources. 

• Diesel and oil spills in the fuel storage area. 

• Oil spills and leaks in vehicle parking lots. 

• Silt from soil erosion in garden. 

• A detailed “Storm Water Management Plan” will be developed which will consider the 
above sources. The plan will incorporate best management practices, which will 
include the following. 

• Regular inspection and cleaning of storm drains. 

• Cover waste storage areas. 

• Avoid application of pesticides and herbicides before wet season. 

• Conducting routine inspections to ensure cleanliness. 

• Preparation of spill response plans, particularly for fuel and oil storage areas. 

• Provision of slit traps in storm water drains. 

• Good housekeeping in the above areas. 

4.5 SOLID WASTE MANAGEMENT 

4.5.1 Construction Phase: 

Waste generated from construction activity includes construction debris, biomass from 
land clearing activities, waste from the labour camp, and hazardous waste. Following 
section discusses management of each type of waste. Besides, management of topsoil is 
an important area for which management measures are required. 

4.5.1.1 Top Soil Management 

To minimize disruption of soil and for conservation of topsoil, the contractor shall take the 
topsoil out separately and stockpile it. After the construction activity is over, topsoil shall 
be utilized for landscaping activity. Other measures, which would be followed to prevent 
soil erosion and contamination include: 



Expansion of Interim Government Complex Building     Conceptual Plan and EMP 

 
Andhra Pradesh Capital region Development Authority  
 41 

• Maximize use of organic fertilizer for landscaping and green belt development. 

• To prevent soil contamination by oil/ grease, leak proof containers should be used for 
storage and transportation of oil/ grease and wash off from the oil/ grease handling 
area shall be drained through impervious drains and treated appropriately before 
disposal. 

• Removal of as little vegetation as possible during the development, and re-vegetation 
of bare areas after the project. 

• Working in a small area at a point of time (phase wise construction). 

• Construction of erosion prevention troughs. 

About 480 kg of municipal solid waste will be generated during the construction phase, 
this waste will be treated as per MSW Rules 2000. 

4.5.2 Operation Phase: 

The philosophy of solid waste management at proposed project will be to encourage the 
four R’s of waste i.e. waste reduction, reuse, recycling, and recovery (materials & 
energy). This will result in lesser reliance on land filling. Regular public awareness 
meetings will be conducted to involve the residents in the proper segregation, storage, 
recycling and individual composting options and techniques. 